



Pos	Part Number	Description	Additional Text	Quantity
1*	58307113144	% FUEL TANK KIT 20 LI LC4'95		1.00
2*	58307113100	% FUEL TANK 20 LITER NYLON '		1.00
3	56007008144	TANK CAP CPL. LARGE		1.00
4	56007009100	GASKET FOR TANK CAP		1.00
5	58307105200	FUEL COCK CPL. OFF-ON-RES		1.00
6	55007006200	O-RING 11X1,8 NBR 70		2.00
7	0015060123	HH COLLAR SCREW M 6X12 WS=8		4.00
8	0797050003	TOOTH LOCK WASH. DIN6797-J 5,3		4.00
9	58307121050	FUEL TANK BRACKET L/S		1.00
10	58307121051	FUEL TANK BRACKET R/S		1.00
11	58307121000	FUEL TANK LINK 20 LITER LC4		1.00
12	0014060133	HH COLLAR SCREW M 6X13 WS=8		6.00
13	58007016001	FUEL HOSE VITON 7X2MM	1 METER	0.00

14	58007015000	T-CONNECTOR FOR FUEL LINE		1.00
15	58007117000	YDNAC-CLAMP 10107 10MM		4.00
16	58107011000	FOAM RUBBER STRIP		2.00
17	54603048100	clip nut M6		2.00
20*	58307113150	TANK SUPPORT NYLON TANK 20LT.		2.00
21*	54303054100	SPACER BUSHING 7X12X12,8		2.00
22*	53006097000			2.00
23*	0015060253	HH COLLAR SCREW M 6X25 WS=8		2.00

* = New part